for 100 / 104 (-035 thru -040)
Installation
Instructions
9A281001 & 002 Welch Allyn
Light Bracket Kit
INSTALLATION (1)
=
KIT COMPONENTS
Part Number
9A28100X
• 050-4820-40
• 040-0010-75
• 040-0010-44
• 029-2533-00
• 003-1099-00
Description
Qty.
Welch Allyn Bracket Kit
(Model 100, 300, and 304) .............1
Bracket, Light..................................1
Screw, Light Mtg. 10-24 x 3/8"........2
Screw, Brkt. Mtg.10-24 x 1" ............4
Backer Board Assy. ........................1
Installation Instructions...................1
REQUIRED TOOLS
Phillips Screwdriver
Power Hand Drill
Safety Glasses
7/32" Drill Bit
Measuring Tape
WARNING
Unplug table before performing any work.
Failure to comply could result in personal
IMPORTANT INSTRUCTIONS
Provides a means to mount a Welch Allyn Light (48700
or 48800) on Models 100, 300, and 304 Exam Tables.
NOTE
injury.
A. Remove two top drawers on foot end of table.
INSTALLATION (2)
Holes are pre drilled at factory on tables that have been
ordered with the 9A281001 Light Bracket. Refer only to
INSTALLATION (1), (4), and (5).
EQUIPMENT ALERT
Midmark supplies two #10-24 x 3/8" screws,
for mounting Welch Allyn light to Midmark table bracket. Do not discard them.
NOTE
For light mounting procedures refer to information supplied with Welch Allyn light package.
A. Mark reference lines 4" (10.2 cm) and 8 5/8" (21.9
cm) from foot end of table on patient’s left front support panel.
B. Measure down 5 1/2" (14.0 cm) and 9" (22.9 cm)
from bottom of upper support bracket and mark reference lines.
C. Position edge of bracket on reference lines and mark
center of mounting hole.
© Midmark Corporation - 2000
Style A
Page 1 of 2
INSTALLATION (3)
INSTALLATION (5)
A. Drill four 7/32" holes at center-line location marks.
INSTALLATION (4)
A. Install two top drawers and plug table into wall
outlet.
NOTE
If the Welch Allyn Light is not being mounted at this time,
tape the two #10-24 x 3/8" screw to the bracket to prevent loss.
EQUIPMENT ALERT
To prevent T-nuts from pulling out, position
Backer Board so heads of T-nuts are positioned toward inside of table cavity.
A. Place Backer Board Assembly in position, aligning
the mounting holes with holes previously drilled.
NOTE
Position light bracket so light support lip on bracket is
down.
B. While supporting Backer Assembly mount Light
Bracket using four 10-24 x 1" screws.
R
Midmark Corporation, Versailles, Ohio 45380 U.S.A.
(937) 526-3662
FAX (937) 526-5542
003-1099-00 Rev. D (2/12)
© Midmark Corporation - 2000
Page 2 of 2
Welch Allyn Bracket
MA562601
Item
Part No.
Description
9A281001
Welch Allyn Bracket (Plant Installed)
(Includes Items 1 thru 4) ....................... 1
Welch Allyn Bracket (Field Installed)
(Includes Items 1 thru 4) ....................... 1
9A281002
Qty.
Item
1
2
3
4
Part No.
Description
Qty.
• 029-2533-00
• 040-0010-44
• 040-0010-75
• 029-2537-00
• Backer Assy ........................................ 1
• Screw .................................................. 4
• Screw .................................................. 2
• Light Bracket ....................................... 1
Always Specify Model & Serial Number
© Midmark Corporation 1998 SF-1571 (2/12)
Page 9A281
Printed in U.S.A.
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertisement